HY»PERSY . 7/8 7H SCALE GAS POWERED 4WD RACING TRUGGY
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m.—->zc>—ﬂa 1>—ﬂ.—-w 86046 Rear shock body 016mm, pair mowmsw
84052 Clutch shoe 3pcs. 86047 Shock spring, F/R pair 31308T 3x8mm Hex tapping screws 10 pcs
84053 Clutch spring 5pes. 86048 Shock piston, 4pcs 313107 3x10mm Hex tapping screws 10 pcs
84055 Clutch bell 14T, w/bearing 5x10mm ||/86049 Shock bladder, 4pcs 31312T 3x12mm Hex tapping screws 10 pcs
84067 Manifold and spring 86050 Shock nylon set 31308 3x8mm Hex head screws 10 pcs
84076 Ball bearing 8x16, 4pcs. 86051 Rims, pair 31310 3x10mm Hex head screws 10 pcs
84112 Fuel filter 86052 Tires, Pair 31312 3x12mm Hex head screws 10 pcs
84133 Switch cap 3pcs 86053 Front shock absorber @16mm set, pair |[31314 3xl4mm Hex head screws 10 pcs
84134 Body clips, 3pcs 86054 Rear shock absorber 016mm set, pair |[31315 3x15mm Hex head screws 10 pcs
84187W Washer 3. 1x6mm, 6pcs; 6.5x8mm, 6pcs (/86055 Center spur gear 52T 31316 3x16mm Hex head screws 10 pcs
86001 Crown gear 43T/ Hyper ST 86056P Printed Body Pearl 31322 3x22mm Hex head screws 10 pcs
86002 Pinion gear 11T/ Hyper ST 86056R Printed Body Orange 31330 3x30mm Hex head screws 10 pcs
86003 Front bumper/ Hyper ST 86057 Shaft 3x560mm 31408 4x8mm Hex head screws 10 pes
86004 Front suspension arms holder, 2pcs;:||87002 Bevel gear 31410 4x10mm Hex head screws 10 pcs
toe-in plate/ Hyper ST 87003 Differential drive shaft, 2pcs 31412 4x12mm Hex head screws 10 pcs
86005 Front upper suspension arms holder||87004 Differential case 31414 4x14mm Hex head screws 10 pcs
/ Hyper ST 87006 Center differential drive, 2pes. |[31416 4x16mm Hex head screws 10 pcs
86006 Front shock tower; upper suspension ||87018 Shock boots & spacers, 4 pes. 31418 4x18mm Hex head screws 10 pcs
arms bolt, Zpcs/ Hyper ST 87021 Center cup joint, 2 pes. 32308 3x8mm Hex cap screws 10 pes
86007 Front lower suspension arms, pair/|[|87023 Gear box 32314 3xl4mm Hex cap screws 10 pcs
Hyper ST 87027 Wheel hub set, 2 pcs. 32315 3x15mm Hex cap screws 10 pes
__mmoom Front upper suspension arms, pair/||87029M Front alu. suspension plate 32316 3x16mm Hex cap screws 10 pcs
Hyper ST 87031 Steel shock ball, 4pca 32319 3x19mm Hex cap screws 10 pes
86009 TFront arms adjusted clasp, 1.5mm/ [|87032 Alu. Steering knuckle, pair 32320 3x20mm Hex cap screws 10 pcs
__ 2.5mm x 2pcs/ Hyper ST 87036 Rear hub, 2Zpcs 32322 3x22mm Hex cap screws 10 pcs
__wmc_c Servo linkage set 87037 Rear wheel shaft, 2pcs 32325 3x256mm Hex cap screws 10 pcs
__mmc: Arm shaft 4x65. Tmm, 4pcs/ Hyper ST ||87040M Rear toe-in plate 32350 3x50mm Hex cap screws 10 pcs
__mmc_m Universal Joint-129mm, pair/ Hyper ST (/87046 Wing mount 32412 4x12mm Hex cap screws 10 pes
__mmo_u Front stabilizer set 2, 5mm/ Hyper ST 87052 Hex head screw M3x19, spacer 333107T 3x10mn Hex button head tapping screws 10 pes
__m.mc: Front brace/ Hyper ST M3x6, 4pcs. 33312T 3x12mm Hex button head tapping screws 10 pes
__mmc_m Turnbuckle 4x45mm, pair/ Hyper ST ||/87055 Steering ball end set, 8pcs 33208 2xBmm Hex button head screws 10 pcs
__mmc_m Steering plate/ Hyper ST 87057 Servo saver arm 33308 3x8mm Hex button head screws 10 pes
__mmc: Accessory of steering plate/ Hyper ST||8705%3 Servo saver post 33310 3x10mm Hex button head screws 10 pcs
86018 Rear lower suspension arms, pair/ Hyper ST ||/87060 Bushing 6x10mm for servo saver, 3pcs |[33312 3x12mm Hex button head screws 10 pes
86019 Rear shock stay/ Hyper ST 87062 Alu. servo saver post, 2pcs 33315 3x15mm Hex button head screws 10 pcs
86020 Shaft 3x54mm/ 3x30. 8mm/ 3x44mm, pair |[§7083 Battery box 33316 3xI16mm Hex button head screws 10 pcs
86021 Rear brace/ Hyper ST 87084 Receiver box 33320 3x20mm Hex button head screws 10 pcs
__mmcmm Rear drive shaft-134mm, pair 87125 Front shock shaft-3. bmm 33325 3x25mm Hex button head screws 10 pcs
__wmowu Turnbuckle M5x80mm, pair/ Hyper ST||87126 Rear shock shaft-3. 5mm 33405 4x5mm  Hex button head screws 10 pcs
__mm:ﬁ Side guard/ Hyper ST 87229 Muffler 33410 4x10mm_Hex button head screws 10 pes
86025 Rear Stabilizer set 2. 8mm/ Hyper ST (/87301 22° c-hub. pair 33412 4x12mm Hex button head screws 10 pcs
86026 Rear wing mount, rear suspension 87375 Body clips 33418T 4x18mm Hex button head screws 10 pes
arms holder/ Hyper ST 87353 Reverse track, 3x22xdpcs 33424T 4x24nn Hex button head screws 10 pes
86027 Center diff. plate/ Hyper ST 87378 Silicone pipe tube, 2pcs 34306 3xbmm Truss head screws 10 pcs
__mgmm Brake cam set/ Hyper ST 87398 3.5mm shock absorber repair set 35424T 4x24mm_Pan head screws 10 pcs
__wmcwm Center diff. mount/ Hyper ST 88030 rear upper arm plastic rod end 38303 3x3mm set screw 10 pcs
__mmcwo Air filter supporter/ Hyper ST 88031 7.8mm Ball, 4pcs/ Hyper 8 38304 3x4mm set screw 10 pcs
__mmcm_ Fuel tank/ Hyper ST 88032 7.8mm Hex ball, 4pcs/ Hyper 8 38312 3x12mm set screw 10 pcs
__wmoum Fuel tank post/ Hyper ST 88035 Rear wing/ Hyper 8 38404 4x4mm set screw 10 pcs
__mguu Fuel proof plate 88045 Center diff mount post/ Hyper 8 38405 4x5mm _ setl screw 10 pcs
__wmcm» Silicone tube 88046 Center diff mount/ Hyper 8 38410 4x10mm set screw 10 pcs
__mmcwm Radio plate/ Transponder holder 88048 Brake disc/ Hyper § 38505 5x5mm set screw 10 pcs
__mmowm Servo mount 88060 Screws for engine mount/ Hyper 8 38512 5x12mm set screw 10 pes
86037 Servo horn 88061 Flywheel/ Hyper 8 39008 Nylon Nut M3 10 pes
86038 Throttle linkage set/ Hyper ST 88062 Air filter set/ Hyper 8 39408 4xBmm Hex "[" head screws, BK 10 pes
86039 5.8mm ball end, 4pcs 88063 Air filter foam/ Hyper 8
86040 Air filter mount/ Hyper ST 88065 Air filter foam cover/ Hyper 8
__m.mok_ Engine mount 88079 Front upper turnbuckle, 2pcs/ Hyper ST
86042 Muffler holder 88081 Antenna pipe lpc/ stiripe
86043 Center drive shaft 125mm, pair M 4pcs/S 2pes
86044 Standard chassis/ Hyper ST 88087 Special brake pad

86045 Front shock body 816mm, pair 224044 Clutch nut, 2 pcs.




